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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 809.59270 MHz -54.25 dBm -41.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -54.31 dBm -41.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -54.41 dBm -41.41 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.59127 GHz -54,39 dBm -41.3% de
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3.000 GHz 5.000 GHz 1.000 MHz 6.57592 GHz -48.84 dbm -35.84 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91342 GHz -48.82 dBm -35.82 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59505 GHz -48.31 dBm -35.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58905 GHz -48,31 dBm -35.31 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83553 GHz -42.85 dBm -29.85 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.82853 GHz -42,77 dém -29.77 dB
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30.000 MHz 1,000 GHz 1.000 MHz 996,84908 MHz -54,20 dBm -41.20 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.75205 GHz -54.24 dBm -41.24 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,94788 GHz -53.18 dém -40.18 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.97242 GHz -48.78 dBm -35.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057905 GHz -48,29 dBém -35.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83853 GHz -42.79 dém -29.79 d&
il
JL J -
Date: 4.FEB.2024 20:06:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AMBHRY2268

Page Number : A32 of A162



s=amranas. FCC RF Test Report Report No. : FG250507A

LTE Band 25/ 3MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.39480 MHz -54.3¢ dBm -41.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.09285 MHz -54.16 dBm -41.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.24 dBm -41.24 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.59379 GHz -54.36 dBm -41.36 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.99481 GHz -53.13 dBm -40,12 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.04788 GHz -52,93 dBm -39,93 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50792 GHz -48.89 dbm -35.89 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91092 GHz -48.93 dBm -35.93 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58505 GHz -48.16 dBm -35.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58805 GHz -48.,35 dBm -35.35 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82303 GHz -42.76 dBm -29.76 db 13.000 GHz 19,500 GHz 1.000 MHz 15.84103 GHz -42,84 dBm -20,84 d&
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30,000 MHz 1,000 GHz 1,000 MHz 998,30335 MHz -54,40 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.47583 GHz -54.40 dBm
1,925 GHz 3.000 GHz 1.000 MHz 2.51731 GHz -53.12 dém -40.12 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -48.95 dim -35.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062255 GHz -48,33 dBém -35.33 d8B
13.000 GHz 19,500 GHz 1.000 MHz 15.84253 GHz -42.67 dBm -29.67 d&
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LTE Band 25/ 5MHz
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30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -54.28 dBm -41.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -54,03 dBm -41,03 d
1.000 GHz 1.840 GHz 1.000 MHz 1.61184 GHz -54.26 dBm -41.26 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.59379 GHz -54.53 dBm -41.53 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.63408 GHz -52,85 dBm -39,85 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.63874 GHz -53.02 dBm -40.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51792 GHz -48.94 dbm -35.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90292 GHz -48.84 dBm -35.84 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68754 GHz -48,30 dBm -35.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57355 GHz -48.24 dBm -35.24 dB
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30.000 MHz 1,000 GHz 1.000 MHz 931,89155 MHz -54,33 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,75751 GHz -54.21 dBm
1,925 GHz 3.000 GHz 1.000 MHz 2.62370 GHz -53,19 dém -40.19 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -48.80 dBm -35.80 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58305 GHz -48,26 dBém -35.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83153 GHz -42.76 dBm -29.76 d&
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LTE Band 25/ 10MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -54.32 dBm -41.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -54.31 dBm -41.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.21 dBm -41.21 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61100 GHz -54.29 dBm -41.29 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.50477 GHz -53,21 dBm -40,21 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.56423 GHz -53.21 dBm -40.21 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52392 GHz -48.80 dBm -35.80 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99742 GHz -48.84 dBm -35.84 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57555 GHz -48.26 dBm -35.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59755 GHz -48,02 dBm -35.02 d&
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30.000 MHz 1,000 GHz 1.000 MHz 936,73913 MHz -54,20 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.50774 GHz -54.46 dBm
1,925 GHz 3.000 GHz 1.000 MHz 2.63802 GHz -53.13 dém -40.13 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -48.87 dBm -35.87 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064154 GHz -48,29 dBém -35.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85103 GHz -42.69 dém -29.69 d&
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LTE Band 25/ 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -54.25 dBm -41.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -53.94 dBm -40.94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -51.41 dBm -38.41 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.76087 GHz -54.48 dBm -41.48 dB
1,925 GHz 3,000 GHz 1.000 MHz 2,49295 GHz -52,92 dBm -39,92 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.06579 GHz -53.16 dBm -40.16 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94142 GHz -48.74 dbm -35.74 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90992 GHz -48.82 dBm -35.82 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60405 GHz -48.22 dBm -35.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65404 GHz -48.12 dBm -35.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81253 GHz -42,72 dBm -29.72 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86053 GHz -42,39 dBm -29.39 dB&
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30.000 MHz 1,000 GHz 1.000 MHz 958,06947 MHz -54,22 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.60387 GHz -54.42 dBm
1,925 GHz 3.000 GHz 1.000 MHz 2,51050 GHz -53.24 dém -40.24 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90142 GHz -48.93 dim -35.93 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58105 GHz -48,29 dBém -35.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84603 GHz -42.67 dBm -29.67 d&
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LTE Band 25/ 20MHz

v pe
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit (33
-10 ddfte—HBURIOUS | INE_ARS PARS 10 déRe INE_ABS P
SPURIOUS_ LINE_AB5 SPURIOUS,
20 d8 20 dBm
30 d8 -30 dBm
40 de -40 dBm
P W S WA T i b N
50 de - Pra— - 50 dBm A, A
e
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -54.11 dBm -41.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -54,08 dBm -41.08 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.75 dBm -40.75 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.63787 GHz -54.38 dBm -41.38 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.63337 GHz -53.04 dBm -40,04 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.62549 GHz -52.,95 dBm -39,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57192 GHz -48.90 dbm -35.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94042 GHz -48.71 dBm -35.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64354 GHz -48.39 dBm -35.39 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63655 GHz -48.21 dBm -35.21 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84503 GHz -42.65 dBm -29.65 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.85403 GHz -42,77 dém -29.77 dB
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30,000 MHz 1,000 GHz 1,000 MHz 986, 18441 MHz -54,02 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1,75751 GHz -54.43 dBm
1,925 GHz 3.000 GHz 1.000 MHz 2.63229 GHz -52,98 dBém -39.98 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -48.87 dBm -35.87 dB
9.000 GHz 13,000 GHz 1.000 MHz 1067254 GHz -48,33 dBém -35.33 d8B
13.000 GHz 19,500 GHz 1.000 MHz 15.86803 GHz -42.82 dBm -29.82 d&
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
\Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.32 1.32 3.05 3.05 4.88 5.08 9.83 9.99 14.54 14.39
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.22 dbm)| MI[1] 17.36 dBm
11 B37.27320 MHz| M 836.97350 MHz|
20 20 ;-
IR P Y P P 26.00 dB P - NN 26.00 dB
04 - ~ Bw 3.050000000 MHZ, 104 Rl And 7\ 3.050900000 MHZ|
Q factor 274.4) T Q factor 274.3
J
od 0 d
T
i i
10 df -10 o
/ / \
20 d e 20 d / -
Pl W ~ i
0 Bl v s
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.2732 MHz 18.22 dBm nd@ down 3.0509 MH2 M1 1 836.9735 MHz 17.36 dBm nd@ down 2.0509 MHZ
T 1 835.0015 MHz -6.05 dBm nd8 26.00 dB TL L £34,9835 MHz -6.65 dBm nd8 26,00 d8
T2 1 838.0524 MHz -7.81 dBm Q factor 274.4 T2 1 B3B.0345 MHz -8.49 dBm Q factor 274.3
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 51 dbm)| MI[1] 14.81 dBm
638.39800 MHz 835.81100 MHZ,
M1 "
= . nde T 26.00 dB @ ; ndB 26.00 dB
o kbl Bttt kiilen - Sakinatd ‘/'\l 4.875000000 MHZ 04 A R o Bt ey 5.075000000 MHZ]
Q factor \ 172.0) ] Q factor | 164.7
o d ! 0 di .
Ty Yz
-10 df 10 d -
/ \
20 d 20 d ‘\
, [N / A
A0 30 48 STl
40 d -40 de
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,398 MHz 15.91 dam nd8 down 4.875 MHz ML B35.B11 MHz 14.81 dam nd8 down £.075 WAz
T 1 834.032 MHz -9.68 dBm nd8 26.00 dB TL L £33.983 MHz -11.17 dam 26,00 d8
T2 1 838.908 MHz -10.06 d8m Q factor 172.0 T2 1 B39.057 MHz -11.00 d8m 164.7
L U J wa L JU J L]
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trom [= K2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.29 dbm)| 17.00 dBm
835.0610 MHz 838.2980 MHz
20 20
P e - 26.00 dB 26.00 dB
e e PR dNn
] Q factor i 84.9 Q factor \ 83.9
| \
o 7 ™ 0 o
i -
10 df f C 10 ol ¥
]
\ /
204 20d 1
/
i S i Vs W A n ! — —
40 d -40 de
50 df 50 d
-6 df -60 di
1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.061 MHz 17.29 dam nd8 down 9.83 MHz ML B3E.208 MHz 17.00 dam nd8 down 9,99 WHz
T1 1 831.605 MHz -9.14 dBm nd8 26.00 dB T1 L 31625 MHz -6.686 dBm nd8 26,00 d8
T2 1 841.435 MHz -8.56 dBm Q factor B84.9 T2 1 B41.615 MHz -8.91 dBm Q factor 9
L ] J ) \ JU J
trum s ectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.70 dBm)| MI[1] 15.33 dBm
831.6150 MHz . 838.7780 MHz
= ndB 26.00 dB @ yndB 26.00 dB
w0 r- B 14.535000000 MHz| 104 P A S v, e B ey 14386000000 MHz
qQ factor 57.2 7 qQ factor \ 58.3
o , . v ll
o s 12
10 d . 3 -10 di -
N 1
z0d " 20d 3
VA A Lol
e s T Ll e gt 7 v Una wavwryar
40 d -40 de
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 831.615 MHz 15.70 dBm nd@ down 14,535 MH2 M1 B3B.778 MHz 15.33 dBm nd@ down 14,386 MHZ
T1 1 829.037 MHz -10.21 dbm nd8 26.00 dB T1 L £20.247 MHz -10.99 dbm nd8 26,00 d8
T2 1 843.573 MHz -10.00 d8m Q factor 57.2 T2 1 B43.633 MHz -11.29 dém Q factor 58.3
L ] J ) \ JU J -
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
15MHz
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
(CH26790)
Mod. QPSK | 16QAM | QPSK |16QAM | QPSK |16QAM | QPSK |16QAM| QPSK |16QAM| QPSK | 16QAM
Middle CH 1.10 | 1.10 | 271 | 2.74 | 448 | 451 | 9.03 | 9.07 | 13.49|13.52 | 13.43 13.43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.65 dBm) ™M1[1] 16.51 dBm)
- 836.91680 MHz - 836.16710 MHZ,
- nce 1.096503497 MHz Oce By 1.102007902 MHz,
R LY AW WY R T B v
10d 104 .
od ! 0 d .
/ K / AN
-10 de —~ -10 d Y
— - \,
204 = 20d y
Nvav A W A / LY
30 dBm-= 30 < =l
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9168 MHz 16.65 dam ML 836.1671 MHz 16.51 dam
T 1 835.95175 MHz 10.00 dBm Oce Bw 1.096503497 MHz TL L 835.96254 MHz 8.76 dBm Oce Bw 1.102097902 MHz
T2 1 837.04825 MHz 8.92 dam T2 1 837.06503 MHz 7.31 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum

&

Ref Level 30.00 dém

Offset 14.00 dB& & RBW 100 kHz

pectrum

=

Ref Level 20,00 dém

Offset 14.00 dB & RBW 100 kHz

L I

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 18.53 dBm) ™M1[1] 16.51 dBm)
- 836.10830 MHz - 836.02650 MHZ,
e I P 2.709290709 MHz A 2.739260739 MHZ
- - 2
10d 5 ki 104
v |
\ |
Y 0 / \
N
4 20d
D
] \36'7““ P =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.1883 MHz 18.53 dam ML 835.0265 MHz 16.51 dam
T 1 835.14535 MHz 10.71 cBm Oce Bw 2.709250709 MHz TL L 835.12737 MHz 10.58 dBm Oce Bw 2.739260739 MHz
T2 1 837.85465 MHz 11.66 dam T2 1 837.86663 MHz 12.22 dem
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.70 dBm) ™M1[1] 16.04 dBm)
836.56000 MHz R 837.40900 MHZ,
20 20
[ 4.475524476 MHz - - Bw 4.505404505 MHZ
b P R i PR P R S
10d ] T 104 ;'\ %
od L od /
] i
10 df 7 Y -10 y Y
20 d L 4 20 di f :
/ \ / 4
i [~ - . \
PR AN = TV v T
40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.56 MHz 16.70 dam ML 37,409 MHz 16.04 dBm
T 1 834.27223 MHz 11.93 dBm Oce Bw 4,475524476 MHz TL L 834.23227 MHz 11.12 dBm Oce Bw 4,505494505 MHz
T2 1 838.74775 MHz 10.49 dam T2 1 838.73776 MHz 9.85 dam

L U
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.15 dBm) ™M1[1] 16.68 dBm)
M1 y 60 | W
- 840.1760 MHz - 1770 MHZ,
TL Lo, T 9.030960031 MHz - 9.070929071 MHZ
Y Y [ AN P P 12
10d 104
/ 1 f 1
0d . ! 0 d J |
\ / \
10 df ! - -10 o L
] | 7 \
/ \ / Y
204 1 20d + N
A4 ey —_— — v
A y -1 A - e .
<] e -0 — ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 840,176 MHz 19.15 dam ML 30,377 MHz 16.68 dam
T1 1 9319845 MHz 12.23 dBm Oce Bw 9.030965031 MHz T1 L B31.9645 MHz 10.689 dBm Oce Bw 9.070929071 MHz
T2 1 84101585 MHz 12.31 dam T2 1 8410355 MHz 10.78 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.00 dBm) 16.27 dBm)
- . 831.7350 MHz - 838.8080 MHz
1 0 S 13.486515487 MHz 13.516483516 MHz
il LA et B,
10d { ¢ 104 T
od f \ 0d 4
! \ /
\
10 d 7 i -10 di - -
/ \ Y
204 - 20 3
-30 L s <30, - -
20 A AT SVl R S
-40 ds -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.735 MHz 16.00 dam ML B3E.B08 MHz 16.27 dam
T1 1 829.7567 MHz 12.01 dBm Oce Bw 13.486513487 MHz T1 L £29.7268 MHz 10.64 dBm Oce Bw 13.516483516 MHz
T2 1 843.2433 MHz 11.10 dam T2 1 843.2433 MHz 10.31 dam
L I 4 - [S JL 4 -

LTE Band 26 (CH26790)

Low Channel / 15MHz / QPSK

Low Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dom  Offset 14,00 d& = RBW 300 khz Reflevel 30.00 dam  Offset 14,00 db & RBW 300 kHz
o Att 30dE SWT 1265 @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 16.16 dBm| EEED] 15.57 dBm|
629.3050 MHz| 618.6350 MHz|
' "
20 dem B Occ By _ ) 13.426573427 MH] 20 dsm ¥ Occ B 13.426573427 MHe|
TLAA oA e A2 Lot | anei i w ea b A2
JUELLS : 10 dBm. y . T
| ] | |
o t o [ 1
10 d - 3 10 d ’J ~
/ 4
J 0 | \
e i w \/ ~ -
e A p .
)
40 di -40
-50 o -Sod
-60 dom -60 dem
OF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 820,305 MHz 16.18 dBm M1 1 818,635 MHz 15.57 dBm
T 1 8172867 MHz 10.62 dBm Oce Bw 13426573427 MHz 1 1 8172567 MHz 10.84 dBm Occ Bw 13426573427 MHz
T2 1 30,7133 MHz 10.52 dam T2 1 30,6833 MHZ 9.12 dam
L )i J L )i J -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 Fa | SPURIMECHBIEABS_ FTy T
Line _$PURIOUS INE_ABS PABS f \ Line 'PI"H‘{ JUS_LINE_ABS, PASES
10 dem / \ 10 dém { i
0 dem i LL 0 dém j
-10 dBm -10 derm
| SPURIOUS_LINE_ABS_ ]l :
-20 dem { : 20 dem
30 dem '\ -30 defiy
N w&j i
-40 dBm — o :
I e Wo—l T
-50 dBm WN 50 dem L
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Fregquenc: | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,07203 MHz -44.47 dem -31.47 de& 847,000 MHz 849,000 MHZ 100,000 kA2 e e 5500 dbm _7m|
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz ~19.43 dbm “6.49 db 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -19.09 dBm -6.00 dB
824.000 MHz 826.000 MHz 100.000 kHz 82429271 MHz 22.46 dBm -7.54 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.68 dbm -31.68 dB
S
.
I e | 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
pectru || Spectrum v
Ref Level 23.00 dBm  Offset 14.00 d@ Mode Auto Sweep Ref Level 23.00 dem  Offset 14.00 dB Mode Auta Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 RIRECHBEKABS T
Line _$PURIOUS INE_ABS PABS Line SPURIDUS_JINE_ABS, PASS
po i
10 dém w‘\\ 10 dBifr \
1 |
-10 dam -
| SPURIOUS_LINE_ABS_ \
-20 dem !
-30 dem : o |
a0 dam /rw,,/v’” A
— e B SR R D R A
-50 dam 50 dem
-60 dém -60 dBm
-70 dBm -70 dBm
Start 15,0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,98801 MHz -35.85 dém -22.865 d §47.000 MHz §49.000 MAz 100.000 kHz 848.22378 MHz 14.15 dBm -15.85 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -23.63 dém -10.63 d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -25.26 dBm -12.26 dB
524.000 MHz 526,000 MHz 100,000 kHz 52481019 MHz 14.60 dBm -15.20 dB 850.000 MHz 860,000 MH2 100.000 kHz A50.0DE00 MHz 38 .94 dBm Z56 24 dB
'
)i i )
Date: 13.DEC.2023 23:37:58
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

s um

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr

20 dehmitdhack 5 = | SPURIRRECHDEK 85 _ VTS
Line _§PURIOUS_| INE_ABS PABS / \ Line mf Fus INE_ABS, PASS

10 dBm ( \ 10 dBm K "

0 dem %I 0 dem T

-10 dBm -10 dBm |

| SPURIOUS_LINE ABS_ '\ !

-20 dem \ 20 dem—y

-30 dem - \

-40 dem

<50 dBm: T’. NFJ hwr - AN T - T R

-60 dam -60 dem

70 dBm 70 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions

__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -44.68 dem -31.68 06 4. D00 MITE | 849 P00 Wiz 100 000 kHz e e 21,10 dBm _aml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -19.18 dém -6.18 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.55 dBm -7.55 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.28472 MHz 21.76 dBm -6.24 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -44.84 dBm -31.84 dB

—
Y
I - i [ o

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dehmitdhack m | SPURIRHBCHNEKARS_ AAES
Line _§PURIOUS_| INE_ABS PASS Line -pumrms INE_ABS PABS
10 dBm i '"“'\\ 10 dBf" ""’“\
0 dem ,f L 0 der] i
-10 dBm H -10 dpm 1
| SPURIOUS_LINE ABS_ "'
-20 dem \q 20 §bm
-30 dam j .;,‘.;'p =30fdBm \‘
40 dém ML,:"" A 40 dBm S
e P e 1 1T 1 | N
50 dem 50 dBm
-0 dem -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -37.65 dém -24.65 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?m; MAz 12.17 dBm -mml
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -23.54 dém -10.54 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.60 dBm -12.80 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.37463 MHz 13.51 dBm -16.39 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -38.70 dBm -25.70 db
Y
I 1 P
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum me s um 7
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 > | SPURIMECHBEKABS_ VT
Line _§PURIOUS_| INE_ABS PASS [ \ Line (Fus INE_ABS, PASS
10 dBm f \ 10 dBém ‘ T
0 dem \ 0 dem }\
-10 dBm -10 dBm
| SPURIOUS_LINE ABS_ k {
-20 dem I\ 20 cbm—14
-30 dem } H] /.\ 30 dnnl[ \
-40 dem ¥ 40 d?(rr 4 ;
1M bt \ SN NSRS AU SU— AU E———— E——— . -
-50 dam L~ 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,36404 MHz ~42.04 dBm -31.64 6B 000 MiE | B45 o0 Wiz 100,000 Kiz TR EpT 2050 cBm _gwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -20.07 dém “7.07 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.98 dBm -7.98 dB
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